
BOSSAUTO INNOVA, S.A.U.
Pol. Ind. Valldoriolf 
Thomas Edison 16, 08430. 
La Roca del Vallés. Barcelona.
T. +34 938 604 923 
info@bossauto.com
www.bossauto.com 

@bossauto_innova

NO
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

Q'TY
1
2
1
1
1
1
1
1
1
2
1
1
1
6
1
1
1
1
1

Q'TY
1
1
2
1
4
1
1
2
1
1
1
1
1
6
1
1
1
1

NO
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

PART NO
OBS01AS
OB-30
OBS05AS
OBS08AS
70426
OBS11AS
OB-13.6
OB-14
STOB-15-15
OB-16.2
70410
70048A
STOB-19
OB-20-2
L4-22
OBS22-2AS
STOB-25
OB-26A
OB-16.1

PART NO
ST70407
L4-29.1
OB-31.4
J4-32
J4-33
J4-34
L4-35
81317
J4-37
OB81729
OB81730
L4-41
OB817C32
2HG-52
OB81734
S560-41.1
23039
ST70828

DESCRIPTION
ROTOR KEY
MOTOR SHAFT BALANCER
BEARING (6001)
HOUSING COVER
SCREW
BALANCER
SHAFT
SCREW (M4*10)
SKIRT BAND
SKIRT 
PAD SEAT
SCREW (5/16"-24*1/2")
PAD HOOK-UP
SCREW
DUST HOSE
VACUUM ADAPTER
HEX (3MM)
WASHER (8.4*15.5*1.6t)

DESCRIPTION
REGULATOR SET
SNAP RING
VALVE STEM SET
VALVE SET
AIR INLET
MUFFLER SET
LEVER
PIN
HOUSING
RUBBER BUSHING
SNAP RING
BEARING (6000ZZ)
REAR PLATE
ROTOR BLADE
ROTOR  
CYLINDER SET
FRONT PLATE
BEARING (6002ZZ)
WASHER


